
      
 

Doc. Nr. A7090-N-R-101,02,03,06,07,08 & 112  March 2004 

 
 
 

Department of the Environment, Heritage and Local Government 

 
 
 

National Urban Waste Water Study 
 

Volume 2, Part A  
 

METHODOLOGY 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 3b 
 



Department of the Environment, Heritage and Local Government Methodology 
National Urban Waste Water Study  A1 General Approach.doc 

Doc Nr. A7090-N-R-101,02,03,06,07,08 & 112 ii of v 
  

 

 
 

TABLE OF CONTENTS   
 
 

 Revision Control Sheet i 
 Contents Page ii 
 Acronyms and Scientific Terms iii 
 Definitions iv 
   v 
   
  pages 
1. GENERAL APPROACH 2  
    
    
2. DATA COLLECTION  
 2.1 Waste Water Treatment Plant Questionnaire 24 
[...]
Department Of The Environment, Heritage And Local Government                 Methodology 
National Urban Waste Water Study     Treatment Capacity
   

Doc Nr. A7090-N-R-101b   of 14  10

Table 1.4 
Design Operating Rates for Attached Growth Systems 

 

Treatment Process Hydraulic 
Loading Organic Loading Sludge 

Production 
 

m3/m2.day kg BOD/m3.day kg ds/kg BOD.day 

Rotating Biological 
Contactor (RBC) N/R 5 g BOD/m2.day 0.4 

Low Rate 2.0 0.12 0.5 

Biological Aerated Filter 
(BAF) without nitrification 60* 1.5 0.75 

BAF with nitrification 60* 0.65 0.6 

High Rate/Roughing Filter 36 1.2 1.0 

 

Additional Treatment: 
 
Additional treatment in the form of nutrient reduction and disinfection was 
encountered at some waste water treatment plants. 
 
The requirement for nitrogen removal was determined by the sensitive area 
classification of the receiving waters in the Urban Waste Water Treatment 
Regulations 2001 and by the assimilative capacity of the receiving waters. In 
terms of nitrogen reduction, nitrification was provided at some plants, while both 
nitrification and de-nitrification were provided at other sites. 

 
Nitrogen removal systems encountered were biological, and incorporated 
nitrification and denitrification processes as part of the secondary treatment stage. 
It was considered that nitrification would be achieved by operating at the loading 
rates set out above in Tables 1.2 and 1.4, and also in the low loaded biofiltration 
system. However, an adequate dissolved oxygen concentration is also necessary.  
 
To achieve de-nitrification an anoxic zone was considered necessary. In the 
activated sludge systems this is achieved by connecting the feed to the aeration 
tanks with the return activated sludge and recirculated aerated mixed liquor in the 
absence of an external oxygen supply. Typically this anoxic zone can be the 
equivalent of between 33 % and 66 % of the operating volume of the aerated 
section of the activated sludge system. For effective denitrification it was assumed 
that this zone would correspond to 50 % of the aerated volume and be additional 
to this volume.  
 
In a biofiltration system nitrification is achieved in the biofilter at loadings specified 
above, while denitrification takes place in a separate reactor. The volume of the 
denitrification reactor required was taken to correspond to approximately 50 % of 
the operating volume of the nitrification reactor. 

 
The adequacy of the nitrification and denitrification systems could only be 
determined where adequate influent and effluent monitoring data was provided. 
 
The requirement for phosphorus removal was determined by the sensitive area 
classification of the receiving waters in the Urban Waste Water Treatment 
Regulations 2001, the assimilative capacity in the receiving waters and the Local 



Department Of The Environment, Heritage And Local Government                 Methodology 
National Urban Waste Water Study     Treatment Capacity
   

Doc Nr. A7090-N-R-101b   of 14  11

Government (Water Pollution) Act 1977, (Water Quality Standards for 
Phosphorus) Regulations, 1998. This will be determined by the analyses of the 
receiving waters. 

 
The most common form of phosphorus reduction system encountered was 
chemical precipitation (using either ferric or alum salts), with biological phosphorus 
removal systems encountered at very few waste water treatment plants. 
 
The effectiveness or otherwise of the phosphorus removal system was determined 
where the concentration of phosphates in the influent and treated effluent was 
provided and compared with the treated effluent discharge standards. 
 
The type of disinfection system most widely encountered at the wastewater 
treatment plant sites was ultra violet disinfection. The capacity of these systems 
was based on the data provided by the local authority in terms of m3/hr of waste 
water which could be treated. The adequacy of the disinfection system, was 
confirmed only where coliform concentrations in the treated effluent were 
provided. 

  Secondary Settlement Systems 
 
For activated sludge systems the capacity of the associated secondary settlement 
tanks was calculated bases on a maximum upward flow velocity of 1.0 m3/m2.hr 
with a minimum retention time of 2 hours at peak flow.  
 
For a biofiltration system the capacity of the associated settlement tanks (also 
referred to as humus tanks) was calculated based on a maximum upward flow 
velocity of 1.2 m3/m2.hr with a minimum retention time of 2 hours at peak flow.  

 
To express the capacity in terms of population equivalent, the maximum 
acceptable hourly flow was calculated, and based on the peak flow factor (i.e., 
multiple of DWF on which the plant was designed), the daily dry weather flow was 
calculated. The per capita wastewater flow (refer to Table 2.5 of each catchment 
report) applicable to the catchment in question was then used to calculate the 
capacity of the settlement tanks in terms of population equivalent. 

1.4.4   Tertiary Treatment 
 

Tertiary treatment is the term used to cover additional treatment processes to 
reduce the BOD5 and suspended solids concentration to less than those specified 
for secondary treatment in the Urban Waste Water Treatment Regulations, 2001. 
These processes include filtration, and the use of irrigation systems, reed beds or 
constructed wetlands. 
 
Filtration of the treated effluent was provided on some sites to produce a treated 
effluent with BOD and suspended solids concentrations of < 10 mg/l. The 
requirement for this level of treatment was usually based on the assimilative 
capacity of the receiving waters. Filtration was generally provided in deep bed 
sand filters. On other sites a wedge wire screen was fitted adjacent to the 
decanting channel of the final settlement tanks.   

 
The filtration capacity of sand filters was based on a typical filtration rate of 5 
m3/m2.hr. The capacity of screened settlement tanks was based on a maximum 
upward flow rate of 1.0 m3/m2.hr.  
 
The effectiveness or otherwise of these systems was determined from the 
concentration of suspended solids reported in the treated effluent analysis. 
 
Constructed wetlands and reed beds are now being used for tertiary treatment on 
some waste water treatment plants. For tertiary treatment these would generally 



Department Of The Environment, Heritage And Local Government                 Methodology 
National Urban Waste Water Study     Treatment Capacity
   

Doc Nr. A7090-N-R-101b   of 14  12

have a surface area of corresponding to between 0.5 and 1.0 m2/p.e. In terms of 
calculating spare capacity a loading rate of 1.0 m2/p.e. was used. 

1.4.5  Sludge Thickening 
 

The type of sludge thickening most commonly used in Ireland is gravity thickening 
either using a tank (with or without a rotating picket fence assembly fitted), or a 
belt thickener. The optimum loading rates for these depends on the type of sludge 
to be thickened. For the purpose of estimating capacity for this study the loading 
rates set out in Table 1.5 below were used for Gravity Thickener Tanks. 
 

Table 1.5 
Sludge Thickener Capacities 

 

Sludge Type Solids 
Loading  

Solids 
Loading 

Thickened 
Sludge 

 
kg/m2/day kg/m2/ hr % d.s. 

Primary Sludge 88 – 137 4.7 6 % 

Trickling Filter Humus Sludge 34 – 49 1.7 4 % 

RBC Sludge 34 – 49 1.7 3 % 

Air Activated Sludge 12 – 34 1.0 3 % 

Extended Aeration Sludge 24 – 34 1.2 3 % 

Primary + Humus Sludge 59 – 98 3.3 5 % 

Primary + RBC Sludge 49 – 78 2.6 4 % 

Primary + Air Activated Sludge 39 – 78 2.4 4 % 

Waste Activated + Humus Sludge 12 – 34 1.0 3 % 

 
A further criteria in determining the capacity of gravity sludge thickening tanks was 
the requirement to provide sufficient storage capacity for a long weekend, i.e., a 
total storage capacity equivalent to 4 days sludge production. 
 
In newer waste water treatment plants, Gravity Belt Thickeners are generally used 
to thicken waste activated sludge and extended aeration sludge which are difficult 
to thicken to this level in a tank. They typically achieve 5 – 7 % dry solids 
concentrations when fed with different types of sludge at a loading rate of 200 kg 
dry solids/hr per m of belt width. The actual capacity depends on the type of 
sludge and the width of the belt on the thickener, and was based on data provided 
by the Local Authority. For the purpose of estimating capacity a loading rate of 
200 kg ds/hr.m was used in the absence of any other information. 

1.4.6   Sludge Dewatering 
 

Dewatering of municipal waste water sludge was generally achieved using either 
belt dewatering presses or centrifuge decanters. The performance and treatment 
capacity of these depends on the type of sludge to be dewatered and on the age 
and model of unit. In general, the capacity and performance recorded in the report 
was based on actual information provided by the Local Authority. Table 1.6 
provides typical loading rates and associated product solids levels for standard 



Department Of The Environment, Heritage And Local Government                 Methodology 
National Urban Waste Water Study     Treatment Capacity
   

Doc Nr. A7090-N-R-101b   of 14  13

belt dewatering systems. It should however, be noted that the older single belt 
presses generally produce a dewatered cake at the lower end of the range given. 
 

Table 1.6 
Capacities of Sludge Dewatering Systems 

 
Sludge Loading 

Range  
Sludge 
Loading  

Cake Dryness 
Range Cake Dryness 

Sludge Type 
kg ds/hr.m kg ds/hr.m % dry solids % dry solids 

Extended Aeration 100 - 200 120 11 – 15 % 14 % 

Activated Sludge 100 – 200 150 15 – 20 % 18 % 

Mixed Primary + 
Activated Sludge 350 – 450 400 18 – 25 % 22 % 

Digested Sludge 300 – 400  350 20 – 25 % 23 % 

 
For decanter centrifuges the operating and design capacities as well as the actual 
performance of the units were obtained from the Local Authority. 

1.4.7  Sludge Digestion 
 

It was not intended that each element of the sludge digestion process would be 
analysed in detail as part of this study. The key element which is considered is the 
actual sludge digestion tank since it is the single largest component of the 
process.  
 
The capacity of a mesophillic anaerobic digestion system was determined based 
on a hydraulic retention time of 15 days (while retention periods of between 12 
and 25 days would be acceptable). If the digested sludge was to be reused as 
biosolids in agriculture, it was considered necessary that the digester should be 
preceded by a pasteurisation stage.  
 
For a thermophillic aerobic digester a hydraulic retention time of between 5 and 8 
days for the sludge was considered acceptable, with the optimum retention time in 
the aerobic digester of 7 days for a sludge with a dry solids concentration of 
approximately 6 – 8 % being used in calculating the capacity of the system. 

 



Department Of The Environment, Heritage And Local Government                 Methodology 
National Urban Waste Water Study     Treatment Capacity
   

Doc Nr. A7090-N-R-101b   of 14  14

1.5   COMPLIANCE WITH SLUDGE MANAGEMENT PLAN 
 
The data collection questionnaire requests information on the implication of the 
relevant County Sludge Management Plan on each of the waste water treatment 
plants being surveyed.  Most Local Authorities (County and City Councils) had 
completed their Sludge Management Plans at this stage.  However, the majority of 
these were still in draft form, with the final strategy to be adopted undecided in 
some areas. However, in the absence of alternative information the data and 
information contained therein was considered to provide a good indication of both 
the short-term and long-term policy objectives and was recorded in this report.  
 
Where a waste water treatment plant was designated as a hub centre for the 
treatment of sludge, it was considered necessary to provide at a minimum sludge 
reception and screening facilities, plus advanced sludge treatment facilities, and 
also storage facilities for both untreated sludge and the biosolids product. It was 
considered that the sludge treatment process to be used would be capable of 
producing a biosolids product compatible with its recommended end use 
 
Where a waste water treatment plant was designated as a satellite centre for 
sludge treatment it was considered necessary for it to incorporate sludge 
reception facilities for imported sludge, sludge dewatering facilities and adequate 
storage for both liquid and dewatered sludge. At both the satellite and hub 
centres, traffic management systems together with wheel washing facilities for all 
vehicles leaving the site were also considered essential. 

 
At the remote waste water treatment plants it was considered necessary to 
provide adequate storage on site to facilitate economic transportation of sludge to 
the satellite for dewatering. 
 
The adequacy and compatibility of the existing systems with the recommendations 
of the Sludge Management Plans were assessed in terms of the existing facilities 
and the space availability on site for the provision of the necessary facilities. In 
addition the treatment of sludge liquors generated during the treatment or 
processing of imported sludges was considered and the associated loading on the 
waste water treatment process was calculated and added to the load reaching the 
WWTP via the sewer network. 
 
Any deficiencies or shortfalls in treatment capacity were identified and used to 
determine the requirement for investment at the waste water treatment plant.  

 



Doc. Nr. A7090-N-R-107&108  February 2004 

 
 
 

Department of the Environment, Heritage and Local Government 

 
 
 

National Urban Waste Water Study 
 

Volume 2, Part A  
 

METHODOLOGY 
 
 
 
 

7. ADDITIONAL SURVEY REQUIREMENTS 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 3b



Department Of The Environment, Heritage And Local Government                                Methodology 
National Urban Waste Water Study                    Additional Survey Requirements 

Doc Nr. A7090-N-R-107&108       of 12 1 

TABLE OF CONTENTS 

 
   
 Revision Control 1 
 Contents Page 2 
   
 SYNOPSIS 3 
   

INTRODUCTION……………………………………………………………………………….. 4 1.0 
1.1 The Brief……………………………………..……………………………………….. 4 

   
2.0 ASSESSMENT OF EXISTING SURVEYS…………………………………………………... 5 
 2.1 Quality Control Checks……………………………………………………………… 5 
    
3.0 ADDITIONAL SURVEY REQUIREMENTS…………………………………………………. 7 
 3.1 General Approach……………………………………………………………………. 7 
    
4.0 METHODOLOGY………………………………………………………………………………. 10 
 4.1 Connectivity Survey…………………………………………………………………. 10 
 4.2 Manhole Survey……………………………………………………………………… 10 
 4.3 CCTV Survey………………………………………………………………………… 10 
 4.4 Flow & Rainfall Survey……………………………………………………………… 11 
 4.5 Impermeable Areas Survey………………………………………………………… 11 
 4.6 Pollution modelling studies…………………………………………………………. 11 
 4.7 Quantities…………………………………………………………………………….. 12 
   
 FIGURES  
 3.1 NUWWS Initial Survey Requirements Chart 9 

 
   



Department Of The Environment, Heritage And Local Government                                Methodology 
National Urban Waste Water Study                    Additional Survey Requirements 

Doc Nr. A7090-N-R-107&108       of 12 2 

SYNOPSIS 
 

The objective of survey work is to allow actual or potential network problems to be 
identified and to provide the data necessary for solutions to be developed.  The 
types of survey for which quantities were estimated are listed below.    
 

• Manhole survey and mapping 
• Sewer survey for structural assessment 
• Flow & rainfall survey for model verification 
• Impermeability survey to define separate & combined drainage systems 
• Connectivity survey to identify sewer routes & drainage boundaries 

 
The basic philosophy was to identify and investigate the "core area" sewers, ie. 
those for which the consequence of actual failure would outweigh the cost of pre-
emptive renovation or upgrading plus any connecting sewers.  Central to this is 